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This Actemra Dosing Guide [is a requirement of the Actemra product license and] contains
important safety information that you need to be aware of when administering Actemra. This
Actemra Dosing Guide must be read together with the Actemra Healthcare Professional and
Patient Brochures [available online at www.phar,am website address and the Actemra

Labeling/Summary of Product Characteristics that comes with Actemra as it contains
important information about Actemra.

Please read this information carefully before administering the product.
Actemra IV ( Actemra 20 mg/ml concentrate for solution for infusion):
Actemra, in combination with methotrexate (MTX), is indicated for:

the treatment of moderate to severe active rheumatoid arthritis (RA) in adult patients.
Tocilizumab can be used alone or in combination with methotrexate (MTX) and/or other
diseasemodifying anti-rheumatic drugs (DMARDs). Tocilizumab has been shown to inhibit
progression of joint damage as measured by X-ray and to improve physical functionActemra
(Tocilizumab) is indicated for the treatment of active systemic juvenile idiopathic arthritis in
patients 2 years of age and older. Tocilizumab can be given alone or in combination with
MTX. Actemra (Tocilizumab) is indicated for the treatment of active polyarticular juvenile

idiopathic arthritis in patients 2 years of age and older. Tocilizumab can be given alone or in
combination with MTX.

Prior to starting treatment with Actemra:
e Itisimportant that you review the pre-administration checklist found in the Patient

Brochure: Before starting treatment with Actemra® (tocilizumab) with your patient,
the patient’s parents/guardians, or both.

» Allow ample time to discuss any questions your patient, the

patient's parents/guardians,
or both may have.

It is important that you review the information contained within the Healthcare
Professional Brochure for Actemra® (tocilizumab) intravenous (IV) and the Patient
Brochure: Before starting treatment with Actemra® (tocilizumab)
the patient's parents/guardians, or both. These will help them underst
expect from the treatment of the patient’s condition with Actemra.

For full information, see the Summary of Product Characteristics (SmPC) and the Actemra
Package Leaflet: Information for the user, which can be found on the website of
SCIENTIFIC CENTRE OF DRUG AND MEDICAL TECHNOLOGY EXPERTISE AFTER
ACADEMICIAN E. GABRIELYAN CJSC (www.pharm.am)

with your patient,
and what they may

Actemra Patient Brochures and other information can be requested from your local

responsibles . If you have questions or concerns, please visit www.pharm.am or call
+37491796688
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PART | — INTRAVENOUS (IV) ADMINISTRATION OF ACTEMRA BY INFUSION

This guide will walk you through the Actemra infusion process in 6 steps

1 WEIGH PATIENT AND CALCULATE ACTEMRA DOSE BASED ON
INDICATION

Actemra dosing is calculated based on ea
they are treated. The treatment frequency

and indication, then locate it on the chart t
vial combination.

ch patient’s weight and the indication for which
varies by indication. Verify the patient's weight
o find the corresponding dose and recommended

If the patient's dose has been calculated prior to the infusion date, take his or her weight to

make sure that it has not changed from the time of the original calculation to require a
change in dose. If the patient’s weight has changed, contact the prescriber to discuss

whether a dosing change is needed. Refer to the chart to check whether a dosing
adjustment is necessary.

Once the dose is calculated, choose the vial combination of Actemra that best matches the
Patient's needs. Actemra is available in three different dosing vials:

. 400 mg (20 ml) vials 200 mg (10 ml) vials & 80 mg (4 ml) vials

Inspect the vials for particulate matter and discolouration. Only solutions which are clear to
opalescent, colourless to pale yellow and free of visible particles should be used.

RA: Dosing Preparation and Administration Guide with Actemra IV

Actemra IV dosing in RA patients is calculated based on each patient’s weight as follows:
For the 8 mg/kg dose: Patient weight (kg) x 8 (mg/kg) = Actemra 8mg

For individuals whose body weight is more than 100 kg,

doses exceeding 800 mg per
infusion are not recommended.
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